

Intertek Labtest

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association of Certification Laboratories
Hong Kong Toys Council

TEST REPORT

NUMBER: HJ00232910 S1

APPLICANT: TFE HONG KONG LIMITED
7/F GEMMY FTY BLDG
12 HUNG TO RD
KWUN TONG
KLN HK
ATTN: K. T. LEE

DATE: May 25, 2004

THIS IS TO SUPERSEDE
REPORT NO. HJ00232910
DATED May 19, 2004

SAMPLE DESCRIPTION:

THREE (3) GROUPS OF SUBMITTED SAMPLE SAID TO BE :

- (A) ITEM NAME : BRIDGEMATE.
- REFERENCE NO. : TG0277.
- QUANTITY : TWO PIECES.
- LABELLED AGE GROUP : FOR AGES 8 AND UP.
- PACKAGING PROVIDED : YES.
- BY APPLICANT
- COUNTRY OF ORIGIN : CHINA.

(B) TWO SAMPLES OF PAINT FOR (A) USE :

- (1) BLUE (BODY).
- (2) BLACK (BODY).

(C) PARTS FOR (A) USE.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD - U.S. ASTM F963-03</u>	<u>RESULT</u>
GROUP (A)	PHYSICAL AND MECHANICAL TESTS	PASS

FLAMMABILITY TEST OF MATERIALS OTHER THAN TEXTILE MATERIALS	PASS
--	------

TESTED COMPONENTS OF GROUP (A), GROUP (B) AND GROUP (C)	TOXIC ELEMENTS TEST	PASS
---	---------------------	------

PREPARED AND CHECKED BY:

FOR INTERTEK TESTING SERVICES HK LTD.



KAREN S.C. NG
GENERAL MANAGER